



GENERAL SURGERY OPS ADMIT ORDERS

Check appropriate boxes:

Primary diagnosis _____

Operative Permit for: _____

DIET: NPO Other: _____

Vital Signs: routine

INT IV fluid: _____ Rate: _____ ml/hr

Pre-op studies:

CBC with diff CBC CMP BMP UA PT/PTT

EKG CXR: PA and lateral Type and Screen Other: _____

Beta Blocker Pre OP

Upon admission to outpatient surgery (via outpatient surgery), outpatient RN to document last dose taken. If >24 hours since last dose, prior to anticipated surgery time, give _____ with sips of water.

Hold beta blocker for pulse <50 and/or systolic BP <100.

PreOP Medications: GIVE WITHIN ONE HOUR OF INCISION

COLON:

Alvimopan (Entereg) 12 mg PO with sip of water

Choose one:

For patient < 80 kg: Cefazolin (Ancef) 1 gram IV and Metronidazole 500 mg IV

For patient > 80 kg: Cefazolin (Ancef) 2 gram IV and Metronidazole 500 mg IV

Cefoxitin (Mefoxin) 2 gm IV

Ampicillin/sulbactam (Unasyn) 3 gram IV

Ertapenem (Invanz) 1 gram IV

Beta Lactam (PCN or Cephalosporin) allergy (choose one):

Metronidazole 500 mg IV + Levofloxacin 750 mg IV

Clindamycin 600 mg IV + Gentamicin 1.5 mg/kg IV (pharmacy to dose)

ESOPHAGEAL, GASTRODUODENAL (Recommended for high risk as defined by esophageal obstruction, morbid obesity, reduce motility(secondary to obstruction, gastric ulcer, malignancy) or decreased acidity secondary to PPI)

****See Biliary Tract options**

BILIARY TRACT (Recommended for age >70 years, acute cholecystitis, non-functioning gallbladder, obstructive jaundice or common duct stones)

Choose one

For patient < 80 kg: Cefazolin (Ancef) 1 gram IV

For patient > 80 kg: Cefazolin (Ancef) 2 gram IV

Cefoxitin (Mefoxin) 1 gram IV

Other: _____

Beta-lactam (PCN or cephalosporin) allergy: Clindamycin 600 mg IV +

(Choose one) Levofloxacin 500 mg IV

Gentamicin _____ IV 1.5 mg/kg. Pharmacy to dose



GENERAL SURGERY OUTPATIENT ADMIT ORDERS

PATIENT LABEL



**NON-CARDIAC THORACIC, VASCULAR (to include dialysis/other access), INGUINAL HERNIA WITH MESH:
(choose one)**

- For patient < 80 kg: Cefazolin (Ancef) 1 gram IV
- For patient > 80 kg: Cefazolin (Ancef) 2 gram IV
- Vancomycin IV 15 mg/kg; pharmacy to dose (please choose reason)
 - MRSA colonization or infection
 - High risk due to inpatient hospitalization within last year or transferred from another inpatient hospitalization after a 3 day stay
 - Continuous inpatient stay for more than 24 hours prior to principal procedure
 - Documentation of increased MRSA rate either facility wide or operation-specific
 - High risk due to nursing home or extended care facility setting within the last year, prior to admission
 - Documentation of chronic wound care or dialysis
 - Other documented reasons: _____
- Beta-lactam (PCN or cephalosporin) allergy:
 - Clindamycin 600 mg IV
 - Vancomycin 15 mg/kg; pharmacy to dose
- PEG TUBE (Choose one)**
 - Cefazolin (Ancef) 1 gram IV if < 80 kg Cefazolin (Ancef) 2 gram IV if > 80 kg
 - Cefoxitin (Mefoxin) 1 gram IV
 - Ampicillin/Sulbactam 3 gram IV
 - Beta-lactam (PCN or cephalosporin) allergy:
 - Clindamycin 600 mg IV + Gentamicin _____ IV (rec 1.5 mg/kg)
 - Clindamycin 600 mg IV + Levofloxacin 500 mg IV
 - Vancomycin _____ IV 15 mg/kg; pharmacy to dose + Levofloxacin 500 mg IV

Antibiotic for other procedures not listed above: _____

Other orders: _____

Physician Signature: _____ Date/Time _____



GENERAL SURGERY OUTPATIENT ADMIT ORDERS

PATIENT LABEL